
Part # Description Quantity in Stock
A1157 2
A1494 LEVER ROLLER BKN 9
A1536

A1536C CLUTCH PLATE ASSY FOR BKN 1
A1696A

28-A3617 1
AB78 USED 1
AB78J USED 3
AB93 CYINDER HEAD (USED) 1

AB99D CYLINDER HEAD (USED) 4
AB99P CYLINDER HEAD (USED) 4
AB99Q CYLINDER HEAD (USED) 1
AB99Q CYLINDER HEAD (NEW) 1
AB99T CYLINDER HEAD (USED) 1

AB100A SEE AB86A
AB101B SEE AB93
AB101 CYLINDER HEAD (USED) 1

AB101B CYLINDER HEAD (NEW) 1
AD42 VALVE GUIDE 6
AD43 VALVE GUIDE 1

AE73D VALVE EXHAUST 2
AE73N VALVE EXHAUST 1
AE74C VALVE EXHAUST 1
AE75B VALVE INLET & EXHAUST 7
AE75D VALVE EXHAUST 3

AE75DS4 VALVE EXHAUST 1
AE76D VALVE EXHAUST 1
AE76E VALVE INLET & EXHAUST 3

AE76ES4 VALVE INLET & EXHAUST 1
AE76N VALVE INLET 1
AF43 VALVE SPRING 2

AF43B VALVE SPRING 5
AF50 VALVE SPRING 4
AF51 VALVE SPRING 7
AF52 SEE AF50
AF54 VALVE SPRING 4
AF56 VALVE SPRING 1
AG26 SEAT VALVE SPRING (USED) 10

AG34A CUP LOCATING SPRING 1
AH9 RETAINER LOCK 12

BB116B BASE CAST IRON (USED) 7
BB116B BASE ALUMINUM (USED) 9
BB128A BASE ENGINE (USED) 1
BD100C GEAR COVER 2

BD103BS1 GEAR COVER 1
BD103GS1 SEE BD103BS1



BG170 BEARING PLATE 2
BG170-8S2 SEE BG170

BG194A BEARING PLATE 1
BG210 PLATE BEARING 1
BG241 PLATE BEARING 5
BH103 INSPECTION PLATE FOR VG4D 1
BH110 USED ON VG4 1

BH155A CRANKCASE COVER 1
BI243AS1 1
BI266S1 BRACKET AIR CLEANER ASSY 1
BI266S1 BRACKET AIR CLEANER ASSY (USED) 1

BI291 BRACKET AIR CLEANER 1
BK97 1

CA48D CRANKSHAFT W/BRGS 1
CA51-2 CRANKSHAFT 1

CA55-17D CRANKSHAFT 1
CA55S1 CRANKSHAFT 2
CA69-50 CRANKSHAFT 1

DA48AS30 CONNECTING ROD 1
DA48AS10 CONNECTING ROD 1
DA49BS1 CONNECTING ROD (USE HA139S BRG.) 1

DA49AS30 CONNECTING ROD 1
DA51BS1 CONNECTING ROD 2

DA51BS30 CONNECTING ROD 2
DA62S1 CONNECTING ROD 2

DA62S10 CONNECTING ROD 1
DA62S30 CONNECTING ROD 2
DA66AS1 CONNECTING ROD 4
DA68S1 CONNECTING ROD 3

DA70BS1S CONNECTING ROD (S30) 2
DB160B PISTON (STD) 1

DB183D1 PISTON (.010) 3
DB186A PISTON (SEMI-FINISHED) 1
DB187-3 PISTON (USE DB209)

DB190AS10 PISTON (.010 CG) 2
DB208S30 PISTON (.030) 4
DB209-5 PISTON 1

DE59 PISTON PIN 1
DE59S5 PISTON PIN +.005 1

DE62 PISTON PIN 6
DE62S10 PISTON PIN +.010 2

DE65 PISTON PIN 3
DE65S5 PISTON PIN +.005 1

DE65S10 PISTON PIN +.010 3
DE65S20 PISTON PIN +.020 1

DE66 PISTON PIN 1
DE66S5 PISTON PIN +.005 1



DE67 PISTON PIN 2
DE67S5 PISTON PIN +.005 1

DE67S10 PISTON PIN +.010 1
DE68 PISTON PIN 2

DE68S5 PISTON PIN +.005 3
DR1 RING SET 1

DR2S30 RING SET +.030 1
DR3S30 RING SET +.030 1
DR6S60 RING SET +.060 1

DR7 RING SET 1
DR7S20 RING SET +.020 1
DR7S30 RING SET +.030 1

DR8 RING SET 2
DR8S10 RING SET +.010 2
DR8S30 RING SET +.030 1

DR9 RING SET 1
DR10 RING SET 2

DR10S10 RING SET +.010 1
DR10S20 RING SET +.020 1
DR12S30 RING SET +.030 1
DR19S20 RING SET +.020 1

DR30 RING SET 1
DR32S10 RING SET +.010 1
DR41S30 RING SET +.030 1
EY25W MUFFLER FOR ROBIN 1

E436-A-5 KEYS 2
EA101ZS1 CAMSHAFT & GEAR ASSY 1

EA102 CAMSHAFT 1
EA102 CAMSHAFT W/GB45A GEAR (USED) 1

F63 TAPPET VALVE W/LOCKSCREW 5
FA42A VALVE TAPPET 1
FA42C VALVE TAPPET 1

GA35A1 GEAR CRANKSHAFT 1
28GB8 BRUSH SET 1

GD93C1 GEAR MAGNETO 1
GD98 GEAR GOVERNOR 1

GD97C GEAR GENERATOR 1
GD103 GEAR MAGNETO 2
GF85 GEAR 2

GH35A1 1
GJ10 CHAIN  - REDUCTION GEAR 1

GT121B 2
HA133S SHELL BRG - STD 2
HA138S SHELL BRG STD 1

HG133A1 BUSHING - PISTON PIN 1
HF236 WASHER 11
HF238 WASHER 9



HF430 1
HG131A1 BUSHING - PISTON PIN 1
HG150A INSERT - VALVE SEAT 4
HG150D INSERT - VALVE SEAT 4

HG157A1 BUSHING - PISTON PIN 4
HG182 BUSHING 2
HG201 INSERT - VALVE SEAT 6

HG201D INSERT - VALVE SEAT 5
28IAT3076ES USE YQ24

28IG579A BEARING 2
28IG1324J DISTRIBUTOR CAP 2
28IGB264 8

28IGB1001B DISTRIBUTOR CAP 1
28IGB1007S CLAMP 1
28IGB1239 ROTOR 1
28IGC1107S 1
28IGS1016B 1
28IGS2224LB BREAKER CONTACT
28IGW3028YS USE YQ24
28IGW3143L 1
28IGW4179 1

JK59 O'RING 1
K57 1

93K501 ZENITH REPAIR KIT 1
93K739 ZENITH REPAIR KIT 1
K99BS2 OIL PUMP ASSY. 1

93K2063 ZENTIH REPAIR KIT 1
90K9358 WICO KIT 1

ka56 BODY- OIL PUMP 1
KA61AS1 BODY - OIL PUMP (KA61DS1) 1
KA64-3S1 BODY - OIL PUMP ASSY (KA64AS1) 1
KB42S2 COVER - OIL PUMP 2
KF14S1 PLUNGER - OIL PUMP ASSY 2
L51E-S1 CARBURETOR 1
L52CS1 CARBURETOR 1
L51LS1 CARBURETOR 1
LC270A MANIFOLD 1
LD222 MANIFOLD 1
LD228 MSNIFOLD (GOOD USED) 1
LD232 MANIFOLD 1
LD245 MANIFOLD 1
LJ315 NIPPLE - PIPE 8
LL92 HOSE (USE LL125) 1
LO64 AIR CLEANER ASSY 1
LO74 PRE-CLEANER (USE LO114)

LO114 PRE-CLEANER 1
LO97 CLEANER AIR ASSY (USE LO158S2)



LO113A CLEANER -AIR OIL BATH 1
LO158S2 CLEANER AIR ASSY 1
LO173B ELEMENT 6
LO31B BREATHER 8

63LM408 ROLLERS 4
LP19 FUEL BOWL 1

LP62AS1 FUEL PUMP 2
LQ31 FUEL BOWL KIT 1
LQ32 FUEL BOWL KIT 1
M496 SEE (M1930A)

M1930A 2
28MBG3005AS FIELD COIL 1

ME38A STEEL BALL 3
ME115 NEDDLE BEARING 3
MH187 V-BELT 1

28MZ2012AS COMP BRUSH (1733) 1
NC140G FL YWHEEL 1
NC143 FLYWHEEL 1
NC146 FLYWHEEL 1

OA130B DISC COUPLING 0 MAGNETO 1
PA291 PIN DOWEL 1
PA333 ROLL PINS 3
PA340 ROLL PINS 4
PB147 SCREW ADJUSTING 16

PB148S1 BOLT CONNECTING ROD ASSY 2
PB160 STUD 1

PB169A SCREW 1
PC110 STUD 3/8 X 2-1/8 4
PC112 STUD 5/16 X1-7/8 5
PC321 STUD 3/8 X 3-1/16 1
PC337 STUD S/SPCPC615  (7/16 X 11) 7
PC368 STUD 1/4 X 15/16 2
PC369 STUD 3/8 X 1-7/8 18
PC372 SEE PC372A

PC372A STUD 1/4 X 3-9/16 4
PC435 STUD 1/2 X 1-13/16 4

PD9 NUT 1/4 X 28 4
PD13 NUT 1/2 X 20 11
PD77 NUT 1/4 X 20 1

PD115 NUT 10 X 32 1
PD123 NUT 1-1/8 X 12 1
PD141 NUT 5-16 X 24 2

PD173A NUT 10-32 1
PD181 NUT 5/16 X 24 (USE PD246) 37
PD206 NUT 3/8 X 24 4
PD246 SEE (PD181)
PD251 GRIPCO NUT 1/4 X 28 1



PE4 LOCKWASHER 5/16 4
PE7 LOCKWASHER 1/2 13

PE37A STAR WASHER 5/8 9
PE57 STAR WASHER 5/8 2
PE59 STAR WASHER 1-5/32 5

PE65-1 STAR WASHER  1-9/32 5
PE66 STAR WASHER ( SEE PE59)
PE73 STAR WASHER 7/8 1
PE82 LOCKWASHER 21/64 0
PF18 PLUG PIPE 1/8 5

PF118 RETAINERS OIL 7
PG321 STRAP FUEL TANK 4
PG343 CLIP SUPORT 1
PG466 1
PG488 STRAP FUEL TANK 3
PG751 BRACKET ADJUSTING STRAP 1
PH22 WASHER PLAIN 25/64 5
PH30 WASHER PLAIN 17/64 17
PH77 WASHER PLAIN 11/32 5

PH202 SEAL 1
PH234A SEAL 1
PH245 CORK WASHER 1
PH253 WASHER PLAIIN 11/64 1
PH254 RETAINER 5
PH256 SEAL 9

PH272A USE PH272B
PH272B SEAL 2
PH279 RETAINER HUB 2
PH280 SEAL 1
PH282 CUP WASHER 17/64 1
PH310 3
PH313 WASHER 8

PH318A SEAL 3
PH364 SEAL OIL (RUST) 1
PH426 GROMMET 1-13/16 1

PH557A SEAL 1-1/2 1
PH612 6
PI115F SCREW ADJUSTING 10-32X5 11/16 1
PI147B SCREW ADJ. 10-32X10-1/2 1
PJ105 STUD IDLER GEAR 1
PK37 RING RETAINING (PK37A) 5

PK50A RETAINER BALL 2
PK52 RING RETAINING 8
PK56 1
PL17 WOODRUFF KEY 13 6
PL49 WOODRUFF KEY 15 2
PL83 WOODRUFF KEY 23 3



PL87 WOODRUFF KEY 22 5
PL217 1
PM76 SPRING 1

PM140 SPRING 1
PM141 SPRING 1
PM142 SPRING 3
PM165 SPRING 1

63PT534 1
63PT583 SEAL 1
63PT584 PLUG 1

Q2B GASKET SET 1
Q24 GASKET SET (ACN) 1
Q31 GASLET SET (AGND) 1

Q34A GASKET SET (V461D) 1
Q38 GASKET SET (S10D, S12D) 1

Q38A GASKET SET 1
Q42 GASKET SET (TRA12D) 1

QA112 SHIM 9
QA113 SHIM 8
QA114 SHIM 7
QB47 GASKET 6
QB77 GASKET- INTAKE MANIFOLD 16
QB78 GASKET- EXHAUST MANIFOLD 26
QB85 INSERT-EXHAUST MANIFOLD 5

QC12A GASKET-CARBURETOR 2
QC52 5

QC55A GASKET-MANIFOLD 2
QC70 GASKET-MANIFOLD 1

QD423B 1
QD476-7 HEAD GASKET 2
QD477 1

QD479A GASKET-BEARING PLATE 20
QD479C GASKET-BEARING PLATE 3
QD481 GASKET-INSPECTION PLATE 1
QD482 GASKET-VALVE TAPPET PLATE 8
QD486 GASKET-VALVE TAPPET PLATE 45

QD487A GASKET-BEARING PLATE 5
QD489B GASKET-OIL PAN 2
QD514B GASKET-ENGINE BASE 1
QD516 GASKET-MAGNETOR 2
QD518 GASKET-BEARIING RETAINER PLATE 2
QD525 HEAD GASKET 1

QD538A GASKET-FUEL PUMP 7
QD540 GASKET-AIR CLEANER 1
QD546 SEAL-OIL REDUCTION GEAR 2
QD571 GASKET-GOV. SHAFT BRACKET 11
QD573 GASKET-BEARING PLATE 8



QD573A GASKET-BEARING PLATE 5
QD574 GASKET-BEARING RETAINER PLATE 2
QD596 GASKET-GEAR COVER 1

QD613C HEAD GASKET (SOME RUST) 1
QD616 GASKET-MAGNETOR 1
QD631 HEAD GASKET (VG4D) SOME RUST 2
QD632 GASKET-CYLINDER BASE 4

QD635A GASKET-OIL PAN 1
QD636 GASKET-BEARINNG PLATE 3
QD647 GASKET-AIR CLEANER BRACKET 4

QD661A GASKET-CRANKCASE SPACER 2
QD663A1 GASKET-OIL PUMP 1

QD675 GASKET-ENGINE BASE 3
QD685 GASKET-OIL FILTER BASE 1
QD711 GASKET-IGN TIMER COVER 4
QD712 HEAD GASKET 2
QD757 HEAD GASKET (USE 757B) 1

QD757B HEAD GASKET 4
QD799A 2
QD801 GASKET-INSPECTION PLATE 3
QD802 HEAD GASKET 8
QD825 HEAD GASKET 2
R114-9 USE R123
R123 OIL FILLER & LEVEL ASSY 1
RC82 OIL CAP 1

RM457 BREATHER LINE ASSY 1
RM822 FUEL LINE 26-1/2" LONG 1
RM980 FUEL LINE 3

RM1122 TUBING ASSY                (CK STOCK) 1
RV38S3 OIL FILTER PACK           (CK STOCK) 2
RV40S4 OIL FILTER PACK           (CK STOCK) 2
31S2437 POINT SET 3

SA68 COVER PLATE- VALVE INSPECTION 4
SA80 COVWER-OIL PUMP TROUGH 1
SD31 RETAINER SEAL 8
SD35 RETAINER-OIL SEAL 5
SD43 RETAINER SEAL 1
SE48B SCREEN FLYWHEEL 1

SE53AS1 AIR SHROUD ASSY 2
SE74YD SHROUD- AIR 1
SE124 FLYWHEEL SHROUD (VG4D) 1

SE137B AIR SHROUD COVER 1
SE154 SHROUD- AIR FLYWHEEL 3
SE155 AIR SHROUD COVER 1
SE157 AIR SHROUD 1
SE158 SCREEN 1

SE161B4 SCREEN- ROTATING 2



SE6D AIR SHROUD 2
SW213                                        CHECK ITEM 4

93T57-4 WASHER 20
93C131-4X2 CHOKE SHAFT RETAINER 2

TB118 FLANGE MOUNTING-DISTRIBUTOR 1
TC301-3 PIN- GOV. SPRING 1
TC321 SPINDLE-GOV. WEIGHT 2

TC322S1 USE TC322DS1
TC322DS1 FLYWEIGHT GOV. ASSY 1

TC323 SLEEVE 3
TC325 GOV. SHAFT SUPPORT BRACKET 1

TC328D THRUST PIN 6
TC375 LEVER-GOVERNOR 3
TC379 FULCRUM PIN 1

TC381-1 PIN SUPPORT 2
TC432 LEVER - GOV. SHAFT 1
TT52 ASSEMBLY-VARIABLE SPEED(INSPECT 1
TT53 ASSEMBLY-VARIABLE SPEED(INSPECT 1

28TC4327E 1
63UCL5228A PRESSURE PLATE ASSY. 1

U212 STARTING CRANK                  (USED) 3
U222A STARTING CRANK 3
U226A STARTING CRANK 1
U268 STARTER ROPE 2

UC63B 1
UC88ES1 2

63UCL7-1191-3 CLUTCH FACE 1
VB112 LEVER- SPEED CONTROL 1

VB234AS1 LEVER-GOV. ASSY 1
VB244 LEVER-GOV. 1
VC22C X-BRACKET SPEED CONTROL 1
VC43A DISC ASSY. 2
VE304 CONTROL ROD 1

VE363A SPEED CONTROL ASSY. 25
VE440 CONTROL ROD 1

VE527W THROTTLE CONTROL 4
VE555A CONTROL ROD               (VE877S1) 1
VE584A SPEED CONTROL ASSY 1
VE683 CONTROL ROD                (VE878S1) 2

VE783A USE VE783B
VE783B GOV. CONTROL ROD 1
VE877S1 CONTROL ROD 2
WA48A TAKE OFF SHAFT  WW25-14 CLUTCH 1
WC239 2
WD101 MUFFLER 2

WD64S1 MUFFLER 1
WD98S5 MUFFLER    1



WD370-1 1
WE193A SUPPORT-ENGINE TAKE OFF END 3
WE243 SPACER-GEAR COVER (WE243-2S1) 1
WE262 DOOR UNIT HOUSE 2

WE306A FUEL TANK 1
WW61E POWER TAKE OFF ASSY 1
31X2427                                          CHECK ITEM 1

XD7 SCREW 1/4 X 20X1 5
XD13 SCREW 5-16-18X1/2 4
Y62 MAGNETO NO GEAR FOR AEN XH1995 1
Y72 MAGNETOR FOR AEH (FM X1B7E) 1

Y80S1 MAGNETO FOR TE-TF (NO COVER 1
Y95 MAGNETOR FOR VG4D   (WICO) 1

Y109S1 MAGNETOR - NO GEAR 1
Y109CS1 MAGNETOR W/GEAR (FMXD1B7S) 1

Y117 MAGNETOR 2
YB16C GENERATOR (USE YB16E)
YB16E GENERATOR 1

YC66S2 1
YC66S3 1
YC66S5 1
YD6S1 SPARK PLUG 7
YD20 PROTECTOR TERMINAL 1

YL285F WIRE SET   (BROKEN SET) 1
YQ5 POINT & CONDENSOR SET 2
YQ6 POINT & CONDENSOR SET 1
YQ7 POINT & CONDENSOR SET 1

YQ12 POINT & CONDENSORE SET 2
YQ21 DIST SERVICE KIT 6
YQ22 DIST SERVICE KIT   (VE4 & VF4) 1
YQ25 DIST KIT 1

RD112-2 SCREEN - OIL PUMP 2
R114-9 1
R123 OIL FILLER & LEVEL ASSY 1

RK182 1
RK181 2
SA68 COVER PLATE- VLAVE INSPECTION 1

31AZ2430 COVER 1
TC432 LEVER - GOV. SHAFT 1

DB218S5 PISTON  .005 OVERSIZE 1
DA49A21S30 CONNECTING ROD .030 UNDERSIZE 1

DB210-2 PISTON STD. 1
DB183D-1S10  PISTON .010 OVERSIZE 2

PM74 SPRING TENSION 2
PL17 KEY-WOODRUFF 13 7

PH612 6
PH557A SEAL-OIL 2



PH426 GROMMET 1-13/16 1
PH364 SEAL-OIL 1

PH318-A 3
PH282 WASHER-SPRING 2
PH280 SEAL-OIL 2

93C29283 1
93C29875 THROTTLE&SHAFT 1
93C29926 THROTTLE&SHAFT 2
93C8597 FLOAT 1
63CL1418 CLUTCH FACING 1/8 13
63CL1419 CLUTCH FACING 5/32 14
X4201D COLLAR ASSY. 2
78-4955 DRIVER PLATE 2
78-4958 DRIVER PLATE (FOR WC-220-2 AGND) 3

63CL4966 YOKE FOR TE-TF (USE63UCL14-4966) 1
63CL4971 ROLLER PIN (USE 63LM408) 3
63CL4776 LINK 6
63CL5145 RELEASE SLEEVE 1

63UCL5228A PRESSURE PLATE 1
63CL5522 LOCK-ADJ. 1
63CL5543 LEVER 4

0651-49-960 OIL FILTER DIESEL WD-2-860 4
EY0440250070 SEAL OIL (ROBIN) 4

EY25W6002 AIR CLEANER                CHECK STOCK
EY25W RECOIL STARTER (MISC.PIECES)
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